N Illustrated Parts and
GA Packing List & Instructions
V

815 Rice Lake Street, Owatonna, MN 55060

Phone: 800-443-2476 / 507-451-5430
www.gandy.net / Email: sales@gandy.net

623116C-S
Orbit-Air Applicator

Implement Mounted Hopper
31 Cu. Ft. (.88m°), 24.8 Bushel, 1395-Lb Chemical Capacity,
w/ 16 (1-1/4) Openings, Chemical (C) Black Wheels
For Use w/ 1” I.D. Tubing

Split Shaft, Two Clutches
(All Parts & Hardware in Place Unless Otherwise Specified)

....................... S02-0001-034......................Shipping Crate (23/31 CF Hopper)
Use: 4 Hex Bolt (3/8 x 2-3/4) (C03-0375-111)
8 Wrought Washer (3/8) (C02-0375-030)
4 Hex Nut (3/8) (C01-0375-010)
....................... 62240-1B............................. HOpper, 23/31 CF (Painted Black)
Use: 2 Sight Window (610851/26)
4 Rail (610851/27)
12 Pop Rivet (3/16 x 3/8) (C19-0187-030)
1 Decal, Important, Metering Wheel (N02-0062-040)
2 Decal, Caution (N02-0014-010)
1 Decal, Caution Black on Yellow (N02-0062-050)
1 Decal, Caution Plug (N02-0062-051)
....................... 62241-1 veevrrenirennnennne ROOF 31 CF
Use: 2 Carriage Bolt (3/8 x 1-1/2) (C04-0375-061)
2 Wrought Washer (3/8) (C02-0375-030)
2 Whiz Flange Nut (3/8) (C01-0375-030)
20 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
20 Whiz Flange Nut (5/16) (C01-0312-030)
2 Decal, Orbit-Air Small (N02-0001-123)
....................... 62240-4...........cccecvevnennen.. Bushing Mount
Use: 2 Carriage Bolt (3/8 x 2) (C04-0375-080)
2 Whiz Flange Nut (3/8) (C01-0375-030)
....................... 62200-22.........cccveevenennnn. SCreen Support Bracket
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
....................... 62240-3 cerrenenenenennn COVEr (For 23/31 CF)
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Jam Lock Nut (3/8) (C01-0375-062)
....................... M05-0000-004..................... Rubber Latch w/ Keeper
Use: 4 Pop Rivet (C19-0187-000)

Page 1 of 31



628957-1
62240-11

628720-7
62240-13

Inner Hinge (Cover)
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
8 Wrought Washer (3/8) (C02-0375-030)
Outer Hinge (Cover)
Use: 8 Wrought Washers (3/8) (C02-0375-030)
4 Jam Nut, Nylon Lock (3/8) (C01-0375-062)
Mounting Base, w/ Holes
Use: 16 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
16 Wrought Washer (3/8) (C02-0375-030)
16 Lock Washer (3/8) (C02-0375-010)
16 Whiz Flange Nut (3/8) (C01-0375-030)

Shaft, Gear & Driven Sprocket (22-1/2 x 5/8 Round)
Bearing, Plastic (For 5/8 Shaft)

Flangette, Bearing (For Bearing 63861-7)

Use: 6 Carriage Bolt (1/4 x 5/8) (C04-0250-020)

6 Whiz Flange Nut (1/4) (C01-0250-030)
Shaft Sensor w/Tabs
Bracket Sensor
Use: 4 Hex Bolt (1/4 x 1/2) (C03-0250-010)

4  Lock Washers (1/4) (C02-0250-010)

4 Whiz Flange Nut (1/4) (C01-0250-030)
Mount Sensor
Use: 2 Carriage Bolt (1/4 x 5/8) (C04-0250-020)

2 Whiz Flange Nut (1/4) (C01-0250-030)
Chain Sprocket, 21-Tooth (5/8 Bore)
Use: 2 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Sprocket, 24-Tooth (5/8 Bore x 1-3/8 Hub)
Use: 2 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)
Shaft (49-11/16 x 1-inch Round)
Bearing (For 1-inch Shaft)
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)

4 Lock Washer (5/16) (C02-0312-010)

4 Hex Nut (5/16) (C01-0312-010)
Bushing (1-1/4 O.D. x 1-1/8 Long)
Bracket, Clutch Mount (For 23/31 CF Hopper)
Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)

4 Lock Washer (5/16) (C02-0312-010)

4 Whiz Flange Nut (5/16) (C01-0312-030)
Chain Sprocket 32-Tooth (One Bolted To Each Clutch)
Use: 8 Hex Bolt (1/4 x 3/4) (C03-0250-030)

8 Whiz Flange Nut (1/4) (C01-0250-030)
Electric Clutch w/ 35-Tooth Sprocket
Use: 1 Cable-Tie (3/16 x 4) (L04-0001-000)

1 Hex Bolt (3/8 x 1) (C03-0375-041)
Wrought Washer (3/8) (C02-0375-030)
Lock Washer (3/8) (C02-0375-010)
Whiz Flange Nut (3/8) (C01-0375-030)

PP w

Page 2 of 31



5508242

233

L10-0016-010........cccevvrnnene.

M05-0829-300..........ccoeueee.
M10-0055-000.........c.ccene..

M05-2000-000............cceueee.
62851-32....ccciiiiiiiee
628720-18........cccviiiene

M05-3000-000.........c.ccene..
62240-10......cccovviiiiiene,

Electric Clutch
Use: 1 Cable-Tie (3/16 x 4) (L04-0001-000)

1 Hex Bolt (3/8 x 1) (C03-0375-041)

3 Wrought Washer (3/8) (C02-0375-030)

1 Lock Washer (3/8) (C02-0375-010)

1 Whiz Flange Nut (3/8) (C01-0375-030)

Washer, Electric Clutch
Use: 2 Hex Bolt (5/16 x 3/4) (C03-0312-030)

2 Lock Washer (5/16) (C02-0312-010)
Speed Control (Zero Max Y42)

Use: 4 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)

4 Wrought Washer (3/8) (C02-0375-030)

4 Lock Washer (3/8) (C02-0375-010)

4 Whiz Flange Nut (3/8) (C01-0375-030)
Sprocket, 16-Tooth (5/8 Bore x 1-3/4 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (#10-24 x 5/16) (C06-0187-030)
Sprocket, 16-Tooth (1/2 Bore x 1-3/8 Hub) (On Zero-Max)
Use: 2 Socket Set Screw (1/4 x 1/4) (C06-0250-020)
Roller Chain #41 (100 Rollers)

Use: 1 Connecter Link #41 (F02-0041-001)

Nylon Roller (Chain Tightener)

Use: Bushing (9/16 O.D. x 1-5/8 Long) (09065168-11)
Carriage Bolt (3/8 x 2-1/2) (C04-0375-100)
Wrought Washer (3/8) (C02-0375-030)

SAE Washer (1/2) (C02-0500-020)

Lock Washer (3/8) (C02-0375-010)

Hex Nut (3/8) (C01-0375-010)

PR RPN P

Air Chamber, 23/31 CF (16-outlet)
Use: 2 Hex Bolt (3/8 x 1) (C03-0375-041)
5 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
5 Wrought Washer (3/8) (C02-0375-030)
5 Lock Washer (3/8) (C02-0375-010)
7 Whiz Flange Nut (3/8) (C01-0375-030)
Air Pressure Switch Wiring Assembly:
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
Gasket, Potting Box
Potting Box
Use: 2 Pan Head TC Screw (#8 x 1/2) (C07-0164-070)
Gasket, Mixing Chambers
Mixing Chamber (For 1-inch 1.D. Tubing)

Use: 32 Hex Head Self-Tap Bolt (5/16 x 3/4) (C03-0312-032)

Rubber Plug, 2-inch (For Air Chamber Clean Out)
Angle Support, For Air Chamber & Blower
Clean-Out Chute, 4-in
Use: 1 Wing Nut (5/16) (C01-0312-020)
1 Wrought Washer (5/16)(C02-0312-030)
Rubber Plug, 3-inch (Hopper Clean Out)
Angle Clamp Tube Support (For 23/31 CF)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)
5 Hex Bolt (5/16 x 2-1/4) (C03-0312-091)
5 Lock Nut, Nylon (5/16) (C01-0312-040)
Bar Clamp, Plastic Tubing (For 23/31 CF)
Use: 4 Foam Clamp Strip 9-1/2 Long (62851-16)

Page 3 of 31



Mounting Bracket, Platform (23/31 CF)
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
Platform (For 23/31 CF)
Use: 3 Grip Tape (3 x 48-1/2 Long) (62851-15)
Angle Support (For 23/31 CF Hopper Platform)
Use: 4 Carriage Bolt (5/16 x 3/4) (C04-0312-031)
4 Whiz Flange Nut (5/16) (C01-0312-030)
Clear Windshield (For 23/31 CF Hopper)
Use: 6 Hex Bolt (1/4 x 5/8) (C03-0250-020)
6 Wrought Washer (5/16) (C02-0312-030)
6 Whiz Flange Nut (1/4) (C01-0250-030)
Screen (For 23/31 CF)

Bracket Long Fan Support

Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)

Bracket Short Fan Support

Use: 2 Hex Bolt (3/8 x 1-1/4) (C03-0375-051)
2 Wrought Washer (3/8) (C02-0375-030)
2 Lock Washer (3/8) (C02-0375-010)
2 Whiz Flange Nut (3/8) (C01-0375-030)

Jack Shaft Assembly 62240-J

62851-33........
62853-13........

Drive Bearing Housing

Use: 1 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051) (Not Part of 62240-D)
1 Wrought Washer (3/8) (C02-0375-030) (Not Part of 62240-D)
1 Lock Washer (3/8) (C02-0375-010) (Not Part of 62240-D)
1 Hex Nut (3/8) (C01-0375-010) (Not Part of 62240-D)

Bearing 1-inch Bore w/Set Screw

Use: 4 Hex Bolt (5/16 x 3/4) (C03-0312-030)
4 Lock Washer (5/16) (C02-0312-010)

Drive Shaft (1-inch x 10” Long)

Use: 2 SAE Washer (1-inch) (C02-1000-020)
1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)

Bushing (1-1/4 x 9/16 Long)

Sprocket, 24-Tooth (1-nch Bore x 1-1/2 Hub)

Use: 1 Cotter Pin (3/16 x 1-1/2) (C20-0187-040)

Roller Chain #41 (62 Rollers) (Connect Jack Shaft to Zero-Max)
Use: 1 Connector Link #41 (F02-0041-001)

Page 4 of 31



....................... 5508442-35.......................... Magnetic Hub, 5/8 Bore (Installed on Metering Door Shaft)
Use: 2 Spring Pin (3/16 x 1) (C23-0187-140)

....................... 629066-A............cccveneeeneen.. Metering Door Assembly, 16 (1-1/4) Black Wheels Split Shaft:
T, 62851-24.......ovveeeeeiiei, Meter Door, 16-Out
Use: 2 J-Bolt (5/16) (C16-0312-020)
2 Wrought Washer (5/16) (C02-0312-020)
2 Wing Nut (5/16) (C01-0312-020)

4Ft........... MO05-0125-050........ccccveeeeee. Rubber Strip w/ Adhesive (1/8 x 1/2)
16 ... M10-0001-100.........cccvenree. Metering Cup, 1-1/4

Use: 36 Whiz Flange Nut (3/16) (C01-0187-030)
16 e, 62851-76....cceeeiiriieeirrieeenns Hole Closures, Slotted

Use: 16 Comp Spring (E00-0420-012)
16 Extruded Washer (628720-20)
16 SAE Washer (5/16) (C02-0312-020)
16 Hex Bolt (5/16 x 1-3/4 Stainless) (C03-0312-071)

16 ... 62851-75.....ccciveiiiiiie Metering Wheel Black w/ Inserts
32 i, 62851-72...ccccvevieeeeeiieiien, Wear Plate, Stainless

2 e, 629066-7......cccceveireriirieiannns Shaft (21-7/16 x 5/8 Hex)
3 63861-7....cccccvevreieiiiieiee Bearing, Plastic (5/8 Bore)

[ I 09074690-4........ccccvvvvennne. Flangette, Bearing (For 63861-7)

Use: 6 Hex Bolt (1/4 x 3/4) (C03-0250-030)
6 Lock Washer (1/4 Stainless) (C02-0250-012)
6 Whiz Flange Nut (1/4) (C01-0250-030)
2 e, 62851-41....ccciiieiiiie Sprocket 21-Tooth, (5/8 Bore)
Use: 2 Cotter Pin (3/16 x 1-1/4) (C20-0187-030)

Page 5 of 31



B56-08636-2...........ccevenenne
5608636-4.........cccoeviinn

L01-0034-004.........cccoveueee.

5408320-25......cccocerieieianns
62167-3...cceieeeeeeeeienn
28122-49....cccvieiieien,
K18-M024-000.............c......
Replacement Parts................

K01-0045-003 .........ccoveunee

D05-1000-030 ........ccoevveveneee
D10-1000-011 ........cceevvrnne

K02-0500-120 ........cccoueuunee.
K02-0500-014 .........cccoeee.
K02-0375-024 ...........cc......
L04-0005-000..........ccccueuenee
L04-0000-000..........ccccueuenee.

Blower Assembly, 8 GPM Hydraulic Motor
Front Housing, Blower (Plastic)
Use: 14 Hex Bolt (1/4 x 3/4) (C03-0250-30)
28 SAE Washer (1/4) (C02-0250-020)
14 Lock Nut, Nylon (1/4) (C01-0250-040)
Back Housing, Blower (Plastic)
Back-Up Plate
Use: 4 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
4 Lock Nut, Nylon (3/8) (C01-0375-041)
Mount, Blower (Plastic w/Coupler)
Use: 1 Decal, Warning Rotating Parts (N02-0055-010)
1 Decal, Important Hydraulic Motor (N02-0062-043)
1 Decal, Black on Yellow (N02-0062-050)
Fan, Impeller
Use: 1 Bushing (1-inch JA Bore) (L01-0033-002)
Key, Fan Shaft (1/4 x 1)
Shaft (6 Inch Long)
Key, for Coupler (3/16 sg. x 1)
Coupler (9/16 x 7/8)
(K18-M024-003 Black Plastic Coupler Sleeve) (5508230-5 1/8 x1 Key)
(K18-M024-004 Coupler for 9/16 Shaft on Hyd Motor)
(K18-M024-005 Coupler for 7/8 Shaft on End of Fan Shaft)
Hydraulic Motor, 8-GPM Casappa
Use: 2 Carriage Bolt (3/8 x 1-1/4) (C04-0375-051)
2 Washer, Motor Side, Stainless (62164-2)
2 Lock Nut, Nylon (3/8) (C01-0375-041)
Bearing & Locking Collar (For 1-inch Shaft)
Flangette, Round
Use: 6 Carriage Bolt (5/16 x 1) (C04-0312-040)
6 Lock Washer (5/16) (C02-0312-010)
6 Hex Nut (5/16) (C01-0312-010)
Screen, Blower
Use: 3 Pan Head Sheet Screw (#10 x 3/4) (C07-0187-090)
Guard, Blower Shaft
Use: 2 Thumb Screw (5/16 x 3/4) (C09-0312-100)
Hydraulic Hose, 1/2 x 120”
Hydraulic Hose, 1/2 x 14” w/ O-Ring Fitting On One End
Hydraulic Hose, 3/8 x 24” (Case Drain)
Cable Tie (5/16 x 15-1/4)
Tag, Important, Caution
Hydraulic By-Pass Block Assembly w/Check Valve
Check Valve
Hydraulic By-Pass Block

Page 6 of 31



The Following Parts Are Located Inside Hopper:

Lo, 0197102-1......ccveeiiiene Manual Holder Bracket

2 L04-0005-000.........ccccevenee. Cable Tie (5/16 x 15-1/4)

Lo M10-0005-004...........ccoevene. Manual Holder

Lo, 6216-D....cceereiieiiiciee Air Pressure Gauge Carton Containing: (inside Hopper)
1. K17-P734-004 .........cccvenu.... Air Pressure Gauge 4 Inch
2 i K04-0250-375 ....cccoevvvvennnne Adaptor, Plastic, 1/4 MPT x 3/8 HB
1o 62851-46.......ccccveeiie Mounting Bracket, Air Pressure Gauge
1. 62851-47.....ccvvveiiiiiie Clamp Bracket
4.5 Ft... M06-0375-000.........c.coenne.. Tubing 3/8 1.D. x 1/8 Wall (One Piece 54 Inches long)
T C03-0312-041.....ccceevererrnnne Hex Bolt (5/16 x 1)
1. C01-0312-030.....cccceevvernnnee. Whiz Flange Nut (5/16)

Lo, 62242-A.....ocviiveiieee Parts Carton Containing The Following:

1o, 629066-C.......cccvevvvrirrrennne Enclosed Console Assembly, 3 Lights, 3 Switch

1o 5508338-23......cccviiiii Enclosed Console, Front
- 5508338-24......cccovveeiiiieanns Enclosed Console, Back

Use: 4 Pan Head Sheet Screw (#10 x 5/16) (C07-0187-040)
2 Hex Bolt (1/4 x 3/4) (C03-0250-30) (in Place)
2 Whiz Flange Nut (1/4) (C01-0250-030) (in Place)

1. C07-0164-051........cccveneee. Phillips Head Screw (#8-32 x 3/8)
T C01-0164-040......c..cceveenee.. Kep Nut (#8/32)
K JUR M05-2858-000............ccenne.. Rubber Grommet (3/8 1.D.)
T L05-0008-000.........cceceuvenne Amber Light
2, L05-0008-020............coveenee.. Green Light
S, L05-0001-050.........c.0ceveeneee. Switch, Toggle On/Off (#90-001)
- 629066-13.......covveeeeirieeens Molded Connector, Female 8-inch w/Terminal
S L03-0005-000.........cccvenree. Wire Connector Blue (18-14ga)
T 5508338-10......ccceevevvrinrrnnenn. Molded Connector, Female 8-inch w/Terminal on White Wire
T 6285347 ..o Power & Ground Wire, 10ga x 12 Ft
1o, 629066-12.......ccvceeeeriinains Wire Assembly, Electric Clutch, 36-inch
4., L03-0003-070.......cccvvvvereeen. Molded Connector, 4 Contact, M & F, 144-inch Wire
24 Ft. ......... L05-0011-062........cc0cvnnee. Flex Guard Loom (2 — 12 Ft Pieces)
4. 550829-4.......oeeiveeeiiiiaan Blank Plate, Air Chamber
4o 62852-20......ccccciiiiiiee Blank Plate Metering Door
8 i 550828-3.....ccciieiiiee Bar Clamp
8 i 09072598-5........cocvvevivieenen, Stud Bolt (5/8 x 13-1/2)

Use: 16 Lock Washer (5/8) (C02-0625-010) (In Hardware Bag)
16 Hex Nuts (5/8) (C01-0625-010) (In Hardware Bag)

1o, 6216-H ..o Hardware Bag Containing: (in Parts Box)
16........ C01-0625-010.......ccvrverennne Hex Nut (5/8)
16........ C02-0625-010......ccccevvveneenne Lock Washer (5/8)

Page 7 of 31



Cover Hinge Bolt Assembly

C02-0375-030
(3/8 WROUGHT WASHER)

;- C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

cot-0375062 b
(3/8 JAM LOCK NUT)

- 62240-3
-~ (COVER)

“\_—C02-0375-030
AN\ (3/8 WROUGHT WASHER)

h \~ _C01-0375-062
7 (3/8 JAMLOCK NUT)

?

\
\ .
e .

N /,/'/
e _——-C04-0375-051
(3/8 x 1-1/4 CARRIAGE BOLT)

0

6223-A1

Roof Hinge Bolt Assembly

,—C04-0375-061

(3/8 x 1-1/2 CARRIAGE BOLT)
C01-0375-030
(3/8 WHIZ FLANGE NUT)

C02-0500-020
(1/2 SAE WASHER)

- 62240-4

- C01-0375-030
(3/8 WHIZ FLANGE NUT)

C04-0375-080
(3/8 x 2 CARRIAGE BOLT)

" ROOF

Do this for both ends of roof using the same parts.

6223-A7

Page 8 of 31




Roof Assembly

(JAHSYM LHONOAIM 8/€)
(*dAL) 0£0-6££0-20D

(‘dAL) 290-G/£0-10D

K
(IDONIH 33LnO)
(x2) ¥-25829
(LNNJDOTWVrge/g) ./

(‘dAL) 290-G/£0-10D

(YTHSYM LHONOUM 8/€) ,_
{"dAL) 0£0-6££0-20D

(JFHSYM LHONOIM 8/€)
(OML) 0£0-62£0-20D

(1109 X3H 1 x 8/¢)
(XZ) 1¥0-GZE£0-€0D

(JFHSYM LHONOAM 8/€)
0€0-G/£0-¢0D

A\ /,

(1NN XDOTWVT 8/€) \

(1108 IDVIIVD /€ X 91/S)

~ [x¥) 1€021€0-¥0D

(N33308)
“(X¥) 6-158¢9

(4D 1£ 4000)
e S 8 A

(LNN IDONVTH ZIHM 91/5)
_—[xv) oe0¢1€0-10D

(13DVHEG 13OddNS NIFJDS)
(x2) 2Z-00229

M&Imss LHONOAM 8/€)
—('dAL) 0£0-G££0-20D

(LN YDOTWvr 8/) | /e

\ (Al 2906/€0-10D !
\\ T '/Q, ! ,, .\\\
RN /
(43700) e | eV
e-0reed S A [3ONH¥ENND
/- —(xe) €-258e9

(434333 >3 HOLV1 ¥3g9ny)
¥00-0000-GOW /I%

E>_N_n_on: \\
(X¥) 000-£810-61D

6231-Al

Page 9 of 31



Sight Window Assembly

—C19-0187-030 (6X)
/ (POP RIVET 3/16)

// INSIDE OF HOPPER

F610851/26 (SIGHT WINDOW)

/ 610851/27 (2X)
(SIGHT WINDOW)
(MOUNT RAIL)
/ \\
\\\
|
\\\ 9 |
g, ,
e 4

Use the same parts for other side of hopper.

6223-A6

Roof to Hopper Assembly

C04-0375-031 (20X)
(5/16 x 3/4 CARRIAGE BOLT)

C01-0375-030 ( 20X§
(5/16 WHIZ FLANGE NUT

HOPPER

6223-A18

Page 10 of 31



Hopper Assembly

(@13HsaNIm)
—/9-168¢9

(1109 XaH ¥/1-1 X 8/€)
("dAL) 1S0-6£60€0D

(4IHSVM X001 8/¢) wV

// (LNN IDONVTH ZIHM ¥/1)
(dAL) 0L0-6££0-20D

(XG) 0£0-0520-10D

7 / (3FHSYM LHONOIM 91/5)
(3THSYM LHONOUM 8/€) 7 o \ - (XS) 0£0-21£0-20D
(‘dAL) 0€0-G/£0-20D— T \
| 2 \ (1109 XaH 8/ x /1)
|

LAN IDNYH ZIHM 8/¢) {X$) 020-0520-€0D

"dAL) 0€0-G/€0-10D

(3LNHD LNO-NVI1D)
81-0¢/8C9

(ON7d ¥399ny .€) —1-0¥¢c?9
0€0-¢L€0-¢0D

(INN ONIM 91/9)
020-¢L€0-10D

6223-A4

Page 11 of 31



Hopper Assembly

(1109 XaH ¥/1-1L x 8/¢)
(x2) 1G0-G£€0-€0D— —/L€°198C9

(YFHSYM YOO 8/€)
(XZ) 010-$££0-20D

(4IHSVM LHONOAIM 8/€) ,,,, LON IONVH ZIHM 91/5)
(xc) oc0-6£€0-20D—~ |/ \\ wav 0€0-¢1€0-10D
(1NN YOOTNOMNOL/S) | Qh ”
(xs) 1yOCIE0-10D  y

0L-168¢9
0oL-0veey—

(LNN IONVTH ZIHM 8/€)
(X¢) 0£0-6£€0-10D

\

(1109 IDVINIVD /€ X 91/S)
(X8) 1£0-21£0-¥0D

(lNOg XaH z/1-¢x91/9)
(XS) LOL-ZLE£0-€0D

MOZOJ N:-mIn_Sn__mQ
XE) G1-15829

\ (ONO1Z/1-6 dIdLS WYOH)
- (x8) 91-158¢9

' 9228095

6223-A22

Page 12 of 31



Electric Clutch Assembly (Drive Side)

—FASTEN WIRE TO HOLE
' USING CABLE-TIE

L04-0001-000—__

IR 62853-12
(CABLE-TIE 3/16 x 4) ~a /

(12-VOLT CLUTCH)
(w/35-TOOTH SPKT)

C01-0250-030 (4X)—

@K (1/4 WHIZ FLANGE NUT)
C03-0250-030 (4X)

(1/4 x 3/4 HEX BOLT)

6223-B2

Electric Clutch Assembly

—FASTEN WIRE TO HOLE

% ‘;" USING CABLE-TIE
L04-0001-000 N

(CABLE-TIE 3/16 x 4) ,—L05-0010-001
(12-VOLT CLUTCH)

62853-10—

C01-0250-030 (4X)
(1/4 WHIZ FLANGE NUT)

- C03-0250-030 (4X)
(1/4 x 3/4 HEX BOLT)

6223-C2

Page 13 of 31




Drive Shaft Assembly

(43HSVM HOIN1D) 13dS 1-68/M
6CYS8C9 1 HOINTO DI¥IDATA
(o8 XaH r/e x91/s) /- ,,ﬂ , Mw:& v%_&om_\_mO 10D
ococleocod /A d. A,
(aHsYM ¥00191/8) | 7 ] M%me 102180 _%nw
/2 /_—(X¥)0l0-CLE0C
0L0CLE0C0D ' 5 @ . A ¥
(I¥dS HLOOL-+2) D SN LA
65829 | —(«) 0L0-0001-50Q
. y
Nid 331100 ‘ ; 4
Mi_-_xf\mw Q (L4VHS .1 ©)

- ¥1-990629

0£0-£8100¢D 4 2, (ONIY3E.L ©)
(MdS NIVHO-12)  / | [+ 010-0001-500
Zr-168¢9— | |
Mw\_ﬁ_wﬁwﬁw\ww ,, (1108 X3H ¥/€ X 91/5) / POgLRe)
080-/810-020 ~[Xv) 0£0¢1€0-€0D ™ , Vi HOLN1D D1¥10313
> (43HSYM HOLN1D)
(L4VHS 8/S 1) / e N\ / 6C¥58¢9
8-9906¢9 7 /) (4IHSVM XDO191/5)
(INN IONV ZIHM 7/1) : . . .~ 010¢1e0-¢0O
(X9) 0£0-0520-10D 1@, V “a / 7
(£-198£9 4O4 LIFONVH) \@@ . @@ (1¥dS NIVHD-12) | (1109 X3H ¥/€ X 91/S)
(x9) v-069v2060 — - Ry L -16829 +080¢1€0-€0D

6z&<mmw\m%
(X€) £-198€9 e

(1109 3OVINVD 8/S X ¥/1)
(x9) 020-0520-¥0D

% (IS HLOOL-#2Z)
| ™ 49879

\ N (NId ¥31LOD #/1-1 X 91/€)
(l4VHS 8/S ) / , ~-0€0-/810-0¢D

8-9906C9 |
| (NId 33LLOD #/1-1 X 9L/€)
0€0-£810-0¢D

I

6223.C1

Part numbers with a (*) behind them have grease fittings. See last page.

Page 14 of 31



Clutch Bracket Assembly (Zero-Max Side)

CO01-0375-030 —C01-0312-030 (2X)
(3/8 WHIZ FLANGE NUT)  \ | (5/16 WHIZ FLANGE NUT)

62240-13
(BOLTS TO INSIDE OF HOPPER) |

C02-0312-010 (2X) \
(5/16 LOCK WASHER)

C03-0312-030 (2X)
(5/16 x 3/4 HEX BOLT)

C03-0375-041 /
(3/8 x 1 HEX BOLT) M@(\
‘ \“\'\‘

" TWO C02-0375-030

8 (3/8 WROUGHT WASHERS) g €
C02-0375-010 '\ ‘
(3/8 LOCK WASHER) —C02-0375-030
(3/8 WROUGHT WASHER)

6223-B3

Clutch Bracket Assembly

—CO01-0375-030
(3/8 WHIZ FLANGE NUT)

/ .

CO1-0312:030 (2X)
(5/16 WHIZ FLANGE NUT)
/~62240-13
/" (BOLTS TO INSIDE OF HOPPER)
(5/16 LOCK WASHER)

//
C02-0312-010 (2X)
v

A/ c030312-030 (2X)
/ ’ J%/ (5/16 x 3/4 HEX BOLT)

| s C03-0375-041
9| @ P J(yex] HEX BOLT)
TWO C02-0375-030 / f ‘
/@\ (3/8 WROUGHT WASHERS) [
/ C02-0375-030 s‘;cog-ogy 4
(3/8 WROUGHT WASHER) (3/8 LOCK5V\(/),AJSOHER)

6223-C3

Page 15 of 31




Zero-Max Assembly

(3371108 NOTAN)
€C-168C9

(4FHSYM LHONOYM 8/¢€) ,‘
0€0-6££0-C0D— |

o)

|
(INNXIHE/E) | o M
0L0°G80-100 fo

\

(43HSYM X0 8/€) /k @ L

010-G£€£0-¢0D

(ONO18/S-L ONIHSNE)
L L-89159060

(4FHSYM LHONOIM 8/E) | |
0€0-G£€0-¢0D— | \ ¢

(JIHSYM LIHONOIM /1) |
0€0-0050-¢0D o

/
/ /

(INN IONV14 ZIHM 8/€)
(Xv) omo-mmmo-_oow

=

/ |

f | \
{ | \

L4VHS .1 NO IXdS Ol)
XYW-Od37 NO INdS dOL WOd4 LOINNOD)

MNIT JOLDINNOD Lv# 100-1700-204 8)
SHIT10Y-001 NIVHOD JIT10Y Ly #)

—001-1¥00-¢04

M%Jmss NOO1 8/€)
(3IHSYM LHONOIM 8/¢) el 0L OEEEGE0
(X¥) 0£0-6££0-¢0D

M@ Ngaw (1109 XaH v/1-1- X 8/€)
(LAVHS #/€ )

“—(X¥) 160-G/£0-10D
e
(HLOOL-91)

[ —E7-65829

14VHS 8/S @)
HLIOO0L-91)
S y¥-£G829

L (XYW-0¥37 7V A)
\ 100-0900-909

\ (1108 IOVINIVD T/ 1T X 8/€)
—001-G££0-¥0D

6223-Al1

Page 16 of 31



Jack Shaft Assembly (62240-J)

C02-0187-040
(COTIER PIN 3/16 x 1-1/2)

62853-13 \ﬁ
(#41 SPROCKET) ™

C03-0312-030 (2X) . (24-TOOTH
(5/16x 1 HEXBOLT)

C020312010 (24 \

(5/16 LOCK WASHER

- 62851-33

- C02-1000-020

(1" SAE WASHER)

. D05-1000-050
(1" BEARING)

6220023

C02-1000-020

(1" SAE WASHER) D05-1000-050

(1" BEARING)

IT C‘f@‘ C02-0312-010 (2X)

(5/16 LOCK WASHER)

| - C03-0312-030 (2X)
[ (5/16 x 1 HEX BOLT)
" C02-0187-040

(COTTER PIN 3/16 x 1-1/2)

62240-J

Jack Shaft to Hopper Assembly

_—F02-0041-062
(#41 ROLLER CHAIN 62-ROLLERS)
(& F02-0041-001 - #41 CONNECTOR LINK)
(CONNECT CHAIN FROM)
(24-T ON JACK SHAFT)
(TO BOTTOM 16-T ON ZERO-MAX)

~-C01-0375-030 (2X)
(3/8 WHIZ FLANGE NUT)

- C02-0375-030 (2X)
| (3/8 WROUGHT WASHER)

C04-0375-051

Y
(3/8 x 1-1/4 CARRIAGE BOLT) SN A 0.\ (2X)

g (/ (3/8 LOCK WASHER)

N e C03-0375-051 (2X)

62200-) = P o= (3/8 x 1-1/4 HEX BOLT)
(JACK SHAFT ASS'Y) f ?

C02-0375-030 | ‘
(3/8 WROUGHT WASHER) / C01-0375-010

C02-0375-010 IBEHERNED
(3/8 LOCK WASHER)

6223-B4

Page 17 of 31




Metering Door Assembly (629066-A)

“za REINe)e)
v/L-l X9L/¢ \m
0€0-/810-0¢cO—

(1MdS 1-12) / :
L-1G8C9

\.\EOOQ ONI¥ILEAW)

(dI¥LS Tv3S)
0S0-GZ1O0-GOW

&, (X91) 020-Z1€0-20D

,//,, .,.,.,., \\
@, (ONINJS) P

(133HM ¥3d 2 31V1d dvam)

(XZ€) T/-16829

(LAN IONVTE ZIHM 9L/€)
(Xxzg) 0£0-£810- _ou)/

(YIHSYM 3VS 91/9)

MEIZ oZ_%_mszﬁa
X91) S/-15829

dND ONI¥3LIW)
(X91) 00L-1000-0LW

———(X91) 1£0-CL€0-€0D

@) :
@@/ (X91) Z10-02¥0-003 )/ y Xﬂ
~\E v \ (SSTINIVLS
L : y / (1108 X3H v/€-1 X 91/S

X921

(3¥NSO1D I10OH)

7Z-158C9-
X9L) 9Z-15829

(14VHS X3H)
N-oooamot\

(ONI¥VY3g)
(XE) £-198¢9

(LIIONVT) |
(X9) ¥-069¥ /060

(14VHS X3H)
/-990629

RS

SSTINIVLS ¥FHSYM JDOT /1)
X9) 210-0520-20D

(SSTINIVLS
(1NOg XaH Z/L X ¥/l
—(X9) £10-0620-€0D

(1MdS 1-12)
—1¥-16829

z_n_ N_utouw
v/1-L X91/€
—0€0-/£810-0¢D

629066-A

Page 18 of 31



Fastening Metering Door in Place (use one J-Bolt on each end of metering door)

—EAR ON

Q| METERING

///

i

i

v 7

% F)

C16-0312-020— A~

(J-BOLT) /;@ %
/

C02-0312-030 'LCO1 -0312-020
(5/16 WROUGHT WASHER) (WING NUT)

J-bolt shown in place.

Page 19 of 31




Air Chamber Assembly

(YFHSYM LHONOIM 8/€)
("dAL) 0£0-G££0-20D

(1109 XaH v/1-1 x 8/¢€) \
1G0-G/E0-€0D—

(JIHSVYM XDO1 8/€)

((dAL) 010-G££0-20D

(1311nO-91)
(¥3gWVHD AlvY)
8- meoq

X

&OZ_M_E ‘a’l.l 304
AFGWVHD DNIXIW

—(x91) 000-6500-0LW

\

\ s (r/Ex91/S
: )/ (1108 X3H ONIddV1-413S
- (xzZ€) 2€0-21£0-€0D

TENINT))
(X91) 00£-6280-GSOW

@w/ (ON1d 3399y .2)
(XZ) 000-000Z-SOW

\

—€£€-2¥7805S / ?om X3H | X 8/€)
(XZ) 1¥0-S££0-€0D

" (HDLIMS 33NSST¥d V)

d-9906¢9
—0L0-2100-0L1

MIJDS ONIddVL-413S 2/ X 8#)
X¥) 0£0-¥910-20D

6223-A29

Page 20 of 31



Hydraulic Blower Assembly (62167-P8)

(DONISNOH ¥V3Y %)
(INO¥4 Jo 139)

9€980-96949-

(N3334059)
€-1€2809G

(1109 IDVINAVD ¥/1-1 X 8/¢€)

(1 X ©S¥/1-A2)

ﬂ

,.,,,,., A

(ONISNOH ¥V3Y >3 INO¥4 Jo 139)
9€980-9G4

(3LV1d dN-Dv4a)
¥-9€9809¢

(X¥) 1S0-G££0-¥0D

(43113dWI NV4)
¥00-¥€00-10T—_

GC-0ce80rS

(ONIHSNE vr)
200-€€00-101

~ JIHSYM 3VS ¥/1)
A/./// (x82) 020062020
,,/ (1109 XaH ¥/€ X ¥/1)
—(X¥1) 0£0-0520-€0D
MIADS /€ X9 1-0L#)
X€) 060-/810-£0D

7 (1NN ¥DOTNOTAN #/1)\

(JOLOW QAH WdD-8)
(LNNOW Nv3) /~€00-G¥00- 10N
T-19129
(LNN D01 NO1AN 8/€)
[ g=—1IX2) 1¥0-G/E0-10D

(LN XDO71NOTAN 8/€)
(X¥) 1¥0-GZ£0-10D

(L XOS 9L/-ATN)

o (33IHSYM)

T (X2) T¥9129
(1709 IOVINIVYD #/1-1 X 8/€)

6r-Ccel8e ——(X2) 150-6££0-¥0D
(L4VHS) X
€L9129~ N wmw W_Bm_:oww
A ~ -YCOW-8L M
77
“ x (3L13DNVH)

“~—(x¥) L10-0001-11Q

(4VTI0D Y201 % ONIdV3IL L)
*(X2) 0£0-0001-50a

(INN X3H 91/5)
(X9) 010-21£0-10D

\ \ (4FHSYM 3001 91/5)
\ , ~(X9) 010-¢1£0-20D

(x1) 0¥0-0520-10D * |

| 4// (M3YOS BWNHL #/€ X 91/€)
(1109 IDVIHAVD | X91/S) \ (X¢) 001-Z1€0-60D

(X9) 0¥0-21£0-¥0D

(@dvno)
—/-9€€80656G

62167-P8LH.

Page 21 of 31



JIOAYISTY O dWNS

Case drain hose needs to be run back to

a non-flow port, sump or reservoir.
This section of hose to be supplied by the

Use 1/2-inch hose for runs longer
than 20-ft. Over 20-ft use 3/4" hose.

14Od MOT4 NON JOLOW DITNVYAAH Ol
v OL AILOINNOD (ONO1.7T X 8/¢) AN3 ONI¥-O LDINNOD
39 OL SA33IN NIV¥d 3ISVD y¢0-G/€0-CO | JSOH NIVYd 3SVD
. ] [
SSTAE
s |z (ASSY X209 $SVd-Ag)
pd 2

XZ) ¥ 10-0050-20M

Hydraulic Hose Connections (For Gandy Plastic Housing Fan)

NOT.7L X2/l
“3D¥NOS DIMNVYAAH OL eLies ONO /1)

AdN3 SIHL LOINNOD

z i

e N w— o Wrr—— _ S

oS

z _ I
= y i - .
a0 ONOT14-01 X 2/1) |
g2 RRARGH oAl
oL /M ON3 SIHL LDINNOD

(LNN X3H/M 3QIS :31ON)
(00Z-0LAD-S0M) IATVA SSVd-A9Q 40
3QIS SIHL NO 3NI1 33NSS3¥d

w
(=4
=)
a

w
2Z
a4

6223-A21

Page 22 of 31




Shaft Sensor (Both Sides)

—C23-0187-140
‘J (3/16 x 1 SPRING PIN)

BRACKET
CLUTCH MOUNT

—C04-0250-020
1/4x5/8
CARRIAGE BOLT)

5508442-35
(MAGNETIC HUB)

C01-0250-030 (3X) "
(1/4 WHIZ FLANGE NUT)

- 628957-1
C02-0250-010 (2X) (SHAFT SENSOR)
(1/4 LOCK WASHER)
j@"" ‘
C03-0250-020 (2]
(1/4  5/8 HEX B(OLT)) 5 \ - 62240-12

L 62240-11

6223-A20

Page 23 of 31




Zero-Max Decal Locations (on Zero-Max)

ZERO-MAX [ QT
SERIAL # DECAL o O

ZERO-MAX FEm—
SERVICE DECAL

|
i
(WARRANTY VOO F DSSEMBLED)

(1.1 .1.1.1

————————

6224DS-TM-B4

Decal Location (Zero-Max Side)

—LERO-MAX SIDE

N02-0014-010 | SERIAL NUMBER
e / - N02-0062-050
O (@]

_—N02-0062-040

P et
[ 1

6223-A19

Page 24 of 31




Decal Location (Opposite Side of Zero-Max)

NO2-0014-010

6223-A19

Clean-Out Decal Location

¥ apiional

CAUTION
agliofon irefoled, do

st

Wduq.umhﬂuﬂ
may res,

NO02-0062-051

6223-A19

Page 25 of 31




Front & Rear & End Decals

—NO02-0001-123
(DECAL FRONT & BACK)

g

[ L !f

/ I
GANDY
ORBIT-AIR QO

[ — - - N '

—DECAL BOTH ENDS
/

/U
T\f@o

k_\'Q:/ - -

6223-A19

Page 26 of 31




Electrical Connections
L05-0008-000
MOS-2858-000 (3%) e (ABER)
) S (GREEN)
LB N CO7-0164-451
R (#832 X 3/8 SCREW)
Q7 @.E—"
@@P@" 550833823
C01-0164-040
’ (#8-32 KEP NUT)
629066-C
1209
e 5508338-24
Back View of Console
2N 2N N
Qutch Wire — ©9 ©9 ©9
(629066-13)

Connect to Clutch

Black (- ()\;Ci%:[
JQ/PUWH xGomdWre L

Connect to Power Source
— (6285347 7
white(+) () ¢ GROUND SCREW
Back View of Console Green Light —— Amber Light 71& Jﬁ Green Light
- ¢ NI
Blue Connectors ——_| § = - = %
It 3 =
Sensor Wire . :
(5508338-10) s B B
Connect to Senso 2 B | =
s -5
o =X Ji
(= Yellow
I Green SHitch
‘* GROUND SCREW

Page 27 of 31




Console Schematic Geenlight  Amber L@ Green Light
witch

(Back View of Console) Right Sensor A ressure Left Sensor
OO O O
i EF £f
T\ Green / /
Brown
Sensor Connector Yellow aa
White
@—, VY 7™
% Green Geen N
Cltch Connector o~ L M - i‘
] White ’ 00 0L
2 Switch , Swith
Ground Screw A Right Clutch ~ Master Switch | Left Cltch
S =
B &
— =
Connect to 12 Volt Power Source
Clutch Wire Assembly Schematic Speed Control Side
& Connecting to Qutches
- - Black
ik Left Qutch
a1 \Green : 62853-12 (w/35-Tooth Spkt)
] Brown
ol Yellow
] White L05-0010-001
T _ . Blak
629066-12 —/ Right Clutch
Black
Speed Control Side

Air Pressure Switch (629066-D) Schematic

8 Connecting to Shaft Sensors 62306611
Left Shaft Sensor
B J 628957-1
Qo [ |eren .

aIr BrdC;Vl‘l ] g . — 5508242-28
T Yellow VS ° Yellow

5 o Aerr re
| White N ¢ . ﬁ"

L Brown
— i/ Y
L03-0003-060 ~

629066-11 /L %%@ Right Shaft Sensor

628957-1

Page 28 of 31




Wiring Connections:

Mount Console in convenient location in tractor cab and connect wires as shown.

White (+

Connect to 12 Volt Power soﬁﬁ>-£
Black (-)

a1

(Cutch]
- AR
= « @
g\: e
\Sensor
e
oS~
?\

L03-0003-070 (Qty 4)
(12-Foot Wire Harness)
Route Wires Back to Hopper

\
N\ \\\\\\

IRIRIN IRININ

n

—

ﬁTﬁﬁ ﬁTﬁﬁ

Ty W
A

\\

w\m ww

ﬁﬁﬁ ﬁﬁﬁ

| |
g ) é‘kx!v/‘ /
‘ﬁm// ’ﬁu//

These Two Pluges Are Located
on Hopper Above Air Mainfold

Page 29 of 31




Air Chamber Blank Plates:
Blank Plate (550829-4) is used to block off unused air chamber openings when not needed.

REUSE EXISTING GASKET——_
OR USE SILICONE TO SEAL ™~~~
AROUND HOLE N

550829-4— e
(BLANK PLATE) To of
// g

»
REUSE 5/16 BOLTS

REMOVER EXISTING
MIXING CHAMBERS
THAT WILL BE BLOCKED OFF

6223-A23

Metering Door Blank Plate:
Blank Plate (62852-20) is used to block off unused metering door openings when not needed.
To remove shaft; First remove sensor hub from shaft, then unbolt bearing flangette by sprocket on metering shaft

and pull shaft out. Reassembly by reversing instructions.

REMOVE METERING SHAFT

REMOVE EXISTING CUPS,

HOLE CLOSURES, WEAR PLATES,
METERING WHEELS, BOLTS,
WASHERS, AND SPRINGS

THAT WILL NOT BE USED

'4

®

4

@@;@

- 62852-20
REUSE EXISTING (BLANK PLATE)
#10-24 NUTS

6223-A24

Page 30 of 31



Manual Holder Bracket
Mount manual holder to corner of hopper or convergent location on implement.
Store Operator’s manual, Packing List & Rate Chart of convergent access.

/—~M10-0005-004

" d (MANUAL HOLDER)
N

\i =,
0197102-1 h
(MANUAL HOLDER BRACKET) J U

/
L04-0005-000 (QTY 2)
(CABLE TIE)

HOLDER-1

Maintenance

Check all bolts for tightness after first two hours of use; check periodically thereafter.

Grease all fittings regularly.
There are TWO grease fittings on this hopper. These must be greased before use and periodically during use.
Locations. See page 14 for locations.

One grease fitting on each 1-inch bearing (D05-1000-010) (Two) located on the 1-inch drive shafts (629066-14).

Lucubrate chains as needed.

Periodically clean intake screen on hydraulic driven blower.

(623116F-S)
April 30, 2018
Printed in the USA

Page 31 of 31



